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e No additional attachment

History of this test report
Original Report Issue Date: 2024.01.23

o Additional attachments were issued following record

Attachment No.

Issue Date

Description
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1. General Information

1.1 Applicant

Leax Arkivator Telecom USA Inc.
833 E Arapaho Rd. Suite 203 Richardson, TX 75081

1.2 Manufacturer

Leax Arkivator Telecom USA Inc.
833 E Arapaho Rd. Suite 203 Richardson, TX 75081

1.3 Basic Description of Equipment Under Test

Product No. POC231214003-S002
Equipment Name LTE Indoor CPE
Model Name LCE4121M
Trademark X-Link

Power Supply DC 12V from adapter

Adapter Information

Model: RD1202000-C55-154MG
Input: 100-240V~ 50/60Hz 1.0A Max

Output: DC 12V2.0A, 24W

Operating Temperature

0°C-45C

EUT Stage

o Product Unit eFinal-Sample

Operating Band & Max
conducted power

5150MHz ~5250MHz 802.11n20: 18.15dBm(0.065W)

5250MHz ~5350MHz 802.11a: 17.47dBm(0.055W)

5470MHz ~5725MHz 802.11a: 17.81dBm(0.060W)

5725MHz ~5850MHz 802.11a: 17.35dBm(0.054W)

Product Type IEEE 802.11a/n/ac/ax: WLAN (MIMO)
Nominal Bandwidth 20MHz / 40MHz / 80MHz /160MHz
Modulation OFDM, OFDMA

Antenna gain Antl: 1.84dBi, Ant2: 2.74dBi

Antenna type PCB Antenna

Data Rate (Mbps)

IEEE 11a mode : 6/9/12/18/24/36/48/54
IEEE 11n mode : up to 300

IEEE 11ac mode : up to 1732

IEEE 11ax mode : up to 2402

Type of Device

Master device (Indoor AP for 5150MHz~5250MH2z)

DFS Function
(Master devices)

) 5250MHz ~5350MHz

° 5470MHz ~5725MHz

HY- FCC Part 15E-5G WIFI Ver.1.1
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Channel Information
Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number

5150-5250 5180-5240 36-48
5250-5350 802.11a /n /ac /ax 5260-5320 52-64
5470-5725 (20MHz) 5500-5700 100-140
5725-5850 5745-5825 149-165
5150-5250 5190-5230 38-46
5250-5350 802.11n /ac /ax 5270-5310 54-62
5470-5725 (40MH2z) 5510-5670 102-134
5725-5850 5755-5795 151-159
5150-5250 5210 42
5250-5350 802.11ac /ax 5290 58
5470-5725 (80MHz) 5530-5610 106-122
5725-5850 5775 155
5150-5350 802.11 ac /ax 5250 50
5470-5725 (160MH2z) 5570 114

Note: For 802.11ax mode only support full RU mode.

1.4 Transmit Operating Mode

Transmit Operating Mode Transmit Multiple Antennas

O |Operating mode 1 (single antenna) O [ATX

® [Operating mode 2 (multiple antenna, no beam forming) ® 2TX |ORTX |O] 4TX
O |Operating mode 3 (multiple antenna, with beam forming) ORTX |ORTX |O]| 4TX
@ 802.11b Operating mode O ILTX |@RTX |ORBTX

@ 802.11n(20MHz) Operating mode O IUTX |@RTX |ORBTX

@ 802.11n(40MHz) Operating mode O 1ITX @ 2TX |ORTX

@ 802.11ac(20MHz) |Operating mode O 1ITX @ 2TX |ORTX

@ 802.11ac(40MHz) |Operating mode O 1ITX @ 2TX |ORTX

® 802.11ac(80MHz) |Operating mode O ITX ® 2TX |OBTX

® 802.11ac(160MHz) |Operating mode O ITX ® 2TX |OBTX

® 802.11ax(20MHz) |Operating mode O ITX ® 2TX |OBTX

® 802.11ax(40MHz) |Operating mode O ITX ® 2TX |OBTX

® 802.11ax(80MHz) |Operating mode O ITX ® 2TX |OBTX

® 802.11ax(160MHz) |Operating mode O ITX ® 2TX |OBTX

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 6 /482 Report No.: RF231214003-03-002
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart E (Section 15.407)

Test item Standard Results Remarks
o 15.207 _ o
AC Power Conducted Emission Pass Meet the requirement of the limit
15.407(b)
15.205(a)
Radiated Emission and . .
_ _ 15.209(a) Pass Meet the requirement of the limit
Restricted bands of operation
15.407(b)
Antenna Requirements 15.203 Compliance Note
_ 15.407(a) _ o
Spectrum Bandwidth Pass Meet the requirement of the limit
15.407(e)
Conducted Output Power 15.407(a) Pass Meet the requirement of the limit
Power Spectral Density 15.407(a) Pass Meet the requirement of the limit
Dynamic Frequency Selection See the report
15.407(h) Pass ,
(DFS) RF231214003-03-003 for details

Note: The EUT has 2 PCB antennas arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart E

KDB 662911 D01 Multiple Transmitter Output vO2rO1

KDB 789033 D02 General UNII Test Procedures New Rules v02r01
KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

ANSI C63.10:2013
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2.3 Test Instruments

Radiated Emissions
: . Cal. date Cal. Due date
No. Equipment Manufacturer Type No. Serial No. (yyyy/mm/dd) (yyyy/mm/dd)
1 Test receiver Rohde&Schwarz ESU 100184 2023/5/3 2024/5/2
2 Horn Antenna Schwarzbeck BBHA[\)9120 9120?'127 2023/5/4 2024/5/3
3 | Lowfrequency Unknown LNAO92ON | 2014 2023/5/3 2024/5/2
amplifier
4 | High frequency Schwarzbeck BBV 9718 284 2023/5/3 2024/5/2
amplifier
5 | Loop Antenna Schwarzbeck | TS 1 00020 2023/7/16 2024/7/15
6 Log periodic Schwarzbeck VULB 9168 1151 2023/5/4 2024/5/3
antenna
7 Horn Antenna Schwarzbeck BBHA 9120D-127 2022/5/5 2025/5/4
9120 D 3
8 | HornAntenna Schwarzbeck SO\ | or7osess | 2023/7/16 2024/7/15
g | Temp&Humidity Meideshi JR900 / 2023/5/3 2024/5/2
Recorder
RF cable(966
10 | chamber)9kHz-1 Unknown Unknown Unknown 2023/5/3 2024/5/2
GHz
RF cable(966
11 | chamber)1GHz- Unknown Unknown Unknown 2023/5/3 2024/5/2
18GHz
RF cable(966
12 | chamber)18GHz Unknown Unknown Unknown 2023/5/3 2024/5/2
-40GHz
13 | Test software Faradczeci‘tgo'ogy EZ-EMC Ver. TW-03A2
Conducted Emission
1 Test receiver Rohde&Schwarz ESCI 100718 2023/5/3 2024/5/2
2 LISN Rohde&Schwarz ENV216 100075 2023/5/3 2024/5/2
3 Pulse limiter Rohde&Schwarz ESH3-Z2 102299 2023/5/3 2024/5/2
RF cable
4 (9kHz-30MH?2) Unknown Unknown Unknown 2023/5/3 2024/5/2
5 | Testsoftware Faradczeci‘tgo'ogy EZ-EMC Ver. TW-03A2
RF Conducted Emission
1 | MXASignal Keysight Noo21g | MYBO08OL | 545314703 2024/4/22
Analyzer 69
2 RF Control Unit dsusoft JS0806-2 2168(9)6044 2023/4/23 2024/4/22
3 | Powersupply dsusoft IS0800-4A N/A 2023/4/23 2024/4/22
4 VXG Signal Keysight Mozgag | MYBL2707 | 505314123 2024/4/22
Generator 87
EXG Analog
5 Signal Keysight N5173B MY58921012 2023/4/23 2024/4/22
Generator
6 Test software dsusoft JS1120-3 Ver.3.2.22.0

HY- FCC Part 15E-5G WIFI Ver.1.1
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2.4 Operation Mode

The EUT was supplied by and it was run in TX mode that was controlled by Master provided RF

testing program. The worst case test result was showed in the report.

2.5 Test Condition

Test Item Environmental conditions Input Power Tested by
AC Power Conducted Emission 25°C, 53% RH AC 120V/60Hz Albert Fan
Radiated Emission 24°C, 51% RH AC 120V/60Hz Albert Fan

Spectrum Bandwidth 24.4°C, 53% RH DC 12v Henry Huang
Conducted Power 24.4°C, 53% RH DC 12V Henry Huang

Power Spectral Density 24.4°C, 53% RH DC 12V Henry Huang
Dynamic Frequency Selection (DFS) 24.3°C, 55% RH DC 12V Henry Huang

Note: Adapter supply voltage AC 120V/60Hz.

The applicant declare the operating environment of EUT as below:

Normal conditions: 12V DC, 0~45°C

HY- FCC Part 15E-5G WIFI Ver.1.1
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2.6 Duty Cycle of Test Signal
If duty cycle is =2 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

Transmission Transmission Duty Cycle

Test Mode Antenna Frequency[MHz] Duration [ms] Period [ms] 3E% ]y

11A-CDD Antl 5180 1.97 2.15 91.63
11N20MIMO Antl 5180 5.42 5.95 91.09
11N40MIMO Antl 5190 5.43 5.98 90.80
11AC20MIMO Antl 5180 5.43 5.96 91.11
11AC40MIMO Antl 5190 5.44 6.41 84.87
11AC80MIMO Antl 5210 5.42 5.96 90.94
11AC160MIMO Antl 5570 5.44 5.94 91.58
11AX20MIMO Antl 5180 5.42 5.95 91.09
11AX40MIMO Antl 5190 5.45 5.96 91.44
11AX80MIMO Antl 5210 5.45 5.98 91.14
11AX160MIMO Antl 5250 5.45 5.96 91.44

Test Graphs
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +143.88kHz
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
RF power conducted +0.384dB
Conducted emission(9kHz~30MHz) AC main +2.72dB
Radiated emission(9kHz~30MHz) +2.66dB
Radiated emission (30MHz~1GHz) +4.62dB
Radiated emission (1GHz~18GHz) +4.86dB
Radiated emission (18GHz~40GHz) +3.80dB

2.8 Test Location

Company: Shenzhen Haiyun Standard Technical CO., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

A ;
ddress District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier: CNO0145
A2LA Certificate Number: 6823.01
Telephone: 0755-26024411

2.9 SUPPORT UNITS
None
2.10 Deviation from Standards

None

2.11 Abnormalities from Standard Conditions

None

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 16 / 482 Report No.: RF231214003-03-002
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Test Procedure And Results

3.
3.1 AC Power Line Conducted Emission
3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level dB(uV) Average Level dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method

e Conducted Measurement |o Radiated Measurement

Test Channels

o Lowest, Middle and Highest Channel |o Lowest and Highest Channel

Environmental conditions

eNormal |oNormaI and Extreme

Note:e:Test o:No Test

a)

b)

C)

The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs provide
50 ohm/ 50uH of coupling impedance for the measuring instrument.

Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB)
was not recorded.

3.1.3 Test Setup

Verlical Relerence Ground Plane

40 cm EUT Test Receiver

80 cm

LISM

T Horizontal Reference Ground Plane

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 17/ 482 Report No.: RF231214003-03-002




g H \ gz
- HAIYUN

3.1.4 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2.  Measurement = Reading + Correct Factor.
3. Over = Measurement — Limit
4, The TX N20MIMO Mode Channel 36 is found to be the worst case and recorded.

150kHz~30MHz TX N20MIMO Channel 36
Line

Conducted Emission Measurement

800 dBu¥

\ FCC Pai1SE ClassB Conduction[QF]
|

peak

AVG

-20

0.150 05 [MHz) 5 30,000
Reading Correct Measure-
No. Mk. Freq.  Level  Factor ment Limit ~ Over
MHz dBuv dB dBuv dBuv dB Detector  Comment
1 0.1700 2951 2012 4963 6496 -1533 QP
2 0.1700 12.24 2012 32.36 5496 -2260 AVG
3 01980 2426 20.00 44 26 6369 -1943 QP
4 0.1980 6.70 20.00 26.70 5369 -2699 AVG
5 0.3060 2220 20.10 4230 6008 -17.78 QP
g * 03060 1598 20.10 36.08 5008 -1400 AVG
7 1.9060 13.82 20.15 3397 56.00 -2203 QP
8 1.9060 6.34 20.15 2649 4600 -1951 AVG
9 30820 1324 2021 3345 56.00 -2255 QP
10 30820 486 2021 2507 4600 -2083 AVG
11 16.6100 13.65 20.04 3369 60.00 -26.31 QP
12 16.6100 7.1 20.04 2715 5000 -2285 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 18 /482 Report No.: RF231214003-03-002
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| 150kHz~30MHz

TX N20MIMO Channel 36

Neutral

Conducted Emission Measurement

60.0

dBuY

a0

FCC Par15E ClassB Conduction(3F)

[

FCC Fart15E Clas:E Conduction[AVEG)

I ."L]l‘\l I.’\)Ni]" Jl*wwl“h*}%h%ﬂ’"ﬂ' W\LW /f'tﬁm"kﬂfﬁw“‘dgf L'\mer-u””

e *’W"L.

| peak
A
b A E]
-20
0.150 [ (MHz] 5 30,000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv aB Detector ~ Comment

1™ 0.1740 30.04 20.26 50.30 6477 1447 QP

2 0.1740 12.76 20.26 33.02 5477 2175 AVG

3 02980 2128 2010 41.38 6030 -1892 QP

4 0.2980 11.74 2010 31.84 50.30 -18.46 AVG

5 1.2060 15.00 20.28 35.28 56.00 -20y2 QP

] 12060 6.1 2028 26.39 4600 -19.61 AVG

7 23100 11580 2027 a7 5600 -2423 QP

8 23100 354 2027 23.81 46.00 -2219 AVG

9 36740 1033 2018 3051 56.00 -2549 QP

10 36740 -033 2018 19.856 4600 -2615 AVG

11 16.2900 1427 2018 3445 60.00 -2555 QP

12 16.2900 765 2018 2783 5000 -2217 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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3.2 Radiated Emission
3.2.1 Limit
1) Limit of radiated emission measurement:
Radiated emissions which fall in the restricted bands must comply with the radiated emission

limits specified as below table. Other emissions shall be at least 20dB below the highest level of
the desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uVv/m dB(uV)/m
0.009 -0.49 300 2400/F(kHz) -
0.490 - 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.
2) Limit of unwanted emission out of the restricted bands:

Frequency(MHz) EIRP Limit(dBm/MHz) Equivalent Field Strength at 3m(dBuV/m)
5150-5250 -27 68.2
5250-5350 -27 68.2
5470-5725 -27 68.2
-27 NOTE (2) 68.2
10 NOTE (2) 105.2
5725-5850
15.6 NOTE (2) 110.8
27 NOTE (2) 122.2

Note: (1) The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength: E[dBuV/m]=EIRP[dBm] +95.2, for d=3m
(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75

MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing
linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.
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3.2'.2' Test Procedure

Test Method

oConducted Measurement |oRadiated Measurement
Test Channels
el owest, Middle and Highest Channel |o Lowest and Highest Channel
Environmental conditions
eNormal |oNormal and Extreme

Note:e:Test o:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related Item -EUT Test Photos.
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3.2.3 Test Setup

(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

IO.B m

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver |_{ Amp.
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(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

-4 m
3m =

) EUT I:|—|—
form

]

)

]

)

]

. . :

0.8m H 1m

0.3m E

Ground Plane

Receiver | ------

3.2.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G
Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
3.  The TX N20OMIMO Mode Channel 36 is found to be the worst case and recorded.
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Below 1G (30MHz~1GHz)

TX N20MIMO Channel 36

VERTICAL
Radiated Emission
200 dBVim
FCC Fart 15E 3M Radiation
Margin -6 dB
(| ¥ a
I 3 | ¥ g
2 |
a0
-20
30.000 40 50 G0 70 80 [MHz) 300 400 500 600 700  1000.000
Reading Correct Measure- ) Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVvim dB Detector cm degree  Comment
1 35.6240 3962 -10.28 29.34 40.00 -1066 peak
2 522080 4114 921 3193 4000 -807 peak
125.0066 4588 983 36.05 4350 -745  peak
4" 2503012 53.33 -10.76 42.57 46.00 -343  peak
51 625.0780 4343 093 42.50 4600 -350 peak
875.2470 3537 3.26 38.63 46.00 -7.37  peak
HORIZONTAL
Radiated Emission
200 dBuv/m

FCC Part 15E 3M Radiation
Maigin -6 dB

Ww

mau.ouu 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvVim dBuvim dB Detector cm degree  Comment
1 36.0007 36.31 -10.24 26.07 40.00 -1393 peak
2 125.0085 39.04 9.83 29.21 4350 -1429 peak
31 2503011 5194 -10.76 4118 4600 -482 peak
4 5011790  40.02 -3.36 36.66 4600 -934 peak
51 6250780 4228 093 41.35 46.00 465 peak
6 * 8752470 3847 326 4173 4600 427 peak
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3) Radiated emission: Above 1G

Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit

Above 1G (1GHz~18GHz)

Test mode:11A-CDD

Test Channel:36

VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AVI
- — o — - P
b
30
-z0
1000.000 2000 3000 (MHz) 5000 GOOD 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No Mk~ Freq  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 * 10360.000 4280 7.05 49.85 68.20 -18.35 peak
Radiated Emission
1200  dBuW/m
70 C PK1
CC AVl
Ws
p T i sk s e kS
200
4500.000 4571.00 4642.00 4713.00 476400 4855.00 4926.00 4997.00 506800 5210.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Qver Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1 4500.000 40.69 3.85 44.54 68.20 -23.66 peak
2 5150.000 5346 5.62 50.08 68.20 912 peak
3" 5150.000 41.10 5.62 46.72 5400 728 AVG
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 25/ 482 Report No.: RF231214003-03-002



Hj L EE
- HAIYUN

’ Al
"lll'.
HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC AVl
. B I I E sl il P
A
30
-20
1000.000 2000 3Jono [MHZz] 5000 GOOD 7VODO 80003000 1G000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Qver Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 10360.000 4079 7.05 47 84 6820 -2036 peak
Radiated Emission
1200 dBuV/m
70 PK1
C AWl
MWMWW‘WWWWWWN g
. b4
200
4500.000 4571.00 4542 00 4713.00 476400 485500 432600 4937.00 506800 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1 4500000 41.04 3.85 44.89 68.20 -2331 peak
2 5150000 5292 562 5854 6820 -966 peak

3 *  5150.000 39.44 5.62 45.06 5400 -894 AVG
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:40

VERTICAL
Radiated Emission
200 dRuW/m
FCC PK1
FCC Av1l
%
30
-0
1000.000 2000 3000 [MHz] 5000 G000 70OO 80009000 14000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBuv/m dB Detector cm degree  Comment
1 * 10400000 4083 6.55 47.38 6820 -2082 peak
HORIZONTA

Radiated Emission

o0 dBuvim
FCC PK1
FLC AWl
1
n
30
-2
1000000 2000 Jo0o [MHz] 5000 GOOD 7000 @0003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuv/im  dBuvim dB Detector cm degree  Comment
1 * 10400.000 3893 6.55 4548 6820 2272 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:48

VERTICAL
Radiated Emission
00 dBuVim
FCC PK1
FCC AY1
X
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 Q0009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
17" 10480000 4081 6.47 4728 68.20 -2092 peak
HORIZONTA
Radiated Emission
800 dBuV¥im
FCC PK1
FCC Av1l
1
x
30
-0
1000.000 2000 3Jooo [MHz] 5000 600D 700D 0009000 19000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 10480000 38.99 6.47 4546 68.20 -2274 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:52

VERTICAL
Radiated Emission
200 dBuWim
FCC PK1
FCC AVl
1
®
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuY/m dBuV/m dB Detector cm degree  Comment
1 10520.000 39.88 65.30 46.18 68.20 -22.02 peak
HORIZONTA
Radiated Emission
800 dRuVim
FCC PK1
FCC AWl
X
30
-20
1000.000 2000 3000 MHz] 5000 6000 7000 60009000 16000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
17 10520000 3835 6.30 44 65 6820 -2355 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:56

VERTICAL

Radiated Emission

0.0 dRuVim
FCC PK1
FCC AVl
- N R P - . _
A
30
-0
1000.000 2000 3000 [MHz] 5000 G0D0D 7000 80003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 * 10560000 4208 598 48 06 68.20 -2014 peak
HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC AVl
1
=
30
-20
1000.000 2000 3000 [MHz] 5000 GO0OD 7000 S0009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuWim dBuVim dB Detector cm degree  Comment
1 * 10560000 4020 598 4618 68.20 -2202 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

VERTICAL

800  dBuVim

Radiated Emission

FCC PK1
FCC AY1
- S PR S E - PSR
X
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 G0009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
degree  Comment

MHz dBuv dB/m

dBuV/m dBuV/m dB Detector cm

1 * 10640.000 4240 6.47

48.87 7400 -2513 peak

1200 dBuV/m

Radiated Emission

FCC PK1
7o
FCC AVl
2
QU e R et R LT SRRy
20.0
5300.000 53600 5332.00 5340.00 5364.00 5380.00 539600 5412.00 5428.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment

1 5350.000 46.88 4.44

51.32 68.20 -16.88 peak

2 5460.000 41.54 4.51

46.05 68.20 -22.15 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

800  dBuVim
FCC PK1
FCC A¥1
1
=
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7OODO Q0003000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
2765  peak

1 10640.000 39.88 6.47

46.35 74.00

100 dBuvim

Radiated Emission

FCC PK1
70
FCC Al
2000
5300.000 5316.00 5332.00 5340.00 536400 5380.00 5396.00 5412.00 5428.00 5460.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuvim dBuVvim dB Detector cm degree  Comment
1" 5350.000 4529 444 4973 6820 -1847 peak
2 5460.000 40.20 451 44 71 6820 -2349 peak
Page 32 /482 Report No.: RF231214003-03-002
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| Above 1G (1GHz~18GHz)

| Test mode: 11A-CDD

Test Channel:100

VERTICAL

00 dBuVim

Radiated Emission

FCC PK1
FCC A¥1
1
A
30
-20
1000.000 2000 3Jooo [MHz] 5000 G000 7000 §0003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Factor ment Limit ~ Over Height Degree
MHz dB/m dBuvim dBuVim dB Detector cm degree  Comment

1" 11000000

344 45.39 7400 -28.61 peak

1200 dBuVidm

Radiated Emission

70 FCC WK1
FLCC AW
2
20,0
5350.000 5368.00 5306.00 540400 5422.00 S440.00 545500 S476.00 5494 00 5530.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Factor ment Limit  Over Height Degree
MHz dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1 5350.000 4167 444 4611 6820 -2209 peak

2" 5460.000 4220

4.51 46.71 68.20 -21.49 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

800 dBuVim
FCC PK1
FCC A¥1
1
=
30
=20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 0009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1" 11000000 3961 344 4305 7400 -3095 peak
Radiated Emission
1200 dRuVfm
70 FCC'PE1
FCC A
2
20.0
5350.000 5360.00  5306.00  5404.00 542200  S440.00  5450.00 5476.00  5494.00 5530.00 MHez
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 5350.000 4047 444 4491 6820 -2329 peak
27 5460.000 4297 451 47 48 6820 -2072 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 34/ 482 Report No.: RF231214003-03-002
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| Above 1G (1GHz~18GHz)

Test mode: 11A-CDD

Test Channel:116

VERTICAL

Radiated Emission

800 dBuVim
FCC PK1
FCC AVl
1
=
30
-20
1000.000 Jono [MHz] 5000 G000 7O0OO 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1* 1160.000 -271 4877 46.06 7400 -2794 peak
HORIZONTA
Radiated Emission
200 dBRuVim
FCC PE1
FCC AVl
k
30
-20
1000.000 Jono [MHz) 5000 G000 7OOO 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment
1 11160.000 445 4877 44 32 7400 -2968 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:140

VERTICAL
Radiated Emission
0.0 dBuW/m
FCC PK1
FCC AY1
1
o
30
-0
1000.000 2000 3000 [MHz] 5000 G000 700D 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuvim dBuVim dB Detector cm degree  Comment
1" 11400000 -236 4906 4670 7400 -27.30 Dpeak
HORIZONTA
Radiated Emission
200 dRuV/m
FCC PK1
FCC AWl
1
A
30
-20
1000.000 2000 Jooo [MHz] 5000 600D Y000 90003000 1G000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1* 11400000 -3.92 49.06 4514 7400 -2886 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

Test mode: 11A-CDD

Test Channel:149

VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV1
- — - — PR N ; P
kS
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 11490000 -089 4926 4837 7400 -2563 peak
Radiated Emission
1300 dRuv/m
FCC DG BAND4
Margin -6 di
) / &
L &
. P, M &
30.0
5650.000 5661.00 5672.00 5663.00 5694.00 5705.00 5716.00 5727.00 5736.00 5760.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuvim dBuVim dB Detector cm degree  Comment
1* 5650.000 49.08 512 54.20 6820 -14.00 peak
2 5700000 4926 546 5472 10520 -5048 peak
3 5720.000 57.52 533 62.85 11080 4795 peak
4 5725000 7237 5.30 7767 12220 -4453 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 37/ 482 Report No.: RF231214003-03-002
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HORIZONTA
Radiated Emission
200 dRuV/m
FCC PK1
FCC A1
1
b
30
-20
1000.000 2000 Jooa [MHz] 5000 GOOD 7000 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment

1" 11490000 -2.76 49.26 46.50 7400 -27.50 peak

Radiated Emission
1300 dBuWim

FCC 5HG BAND4

Maigin -6 dB

30.0
5650.000 5661.00 5672.00 S663.00 563400 5705.00 5716.00 5727.00 5736.00 5760.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment

* 5650.000 4942 5.12 54.54 G8.20 -13.66 peak
5700.000 49.70 546 5516 10520 -50.04 peak
5720000 5664 533 61.97 11080 -48.83 peak
5725000 66.19 5.30 7149 12220 -50.71 peak

alw| | =

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 38 /482 Report No.: RF231214003-03-002



g Hj L s
- HAIYUN

Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:157

VERTICAL

Radiated Emission
1000  dBuV/m

FCC PK1
FCC AWl
I — . JR U A —_ |- S
1
b4
LN}
1000.000 2000 3000 [MHz] 5000 G00OD 7000 G0003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVvim dB Detector cm degree  Comment
1% 11570000 3536 994 4530 7400 -2870 peak
HORIZONTA
Radiated Emission
1000 dBuV/m
FCC PK1
FCC Aw1
50——_ o o S R [ - ]
1
X
0o
1000.000 2000 3000 [MHz) 5000 G000 7OOO 80009000 19000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment

1* 11570.000 3420 9.94 4414 7400 -2986 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 39/ 482 Report No.: RF231214003-03-002
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| Above 1G (1GHz~18GHz)

Test mode: 11A-CDD

VERTICAL

800 dBuVim

Radiated Emission

FCC PK1

Ut U

FCC A¥1
1
®
30
20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 11650.000 -2.08 48.62 46.54 7400 -2746 peak
Radiated Emission
1300 dBuV/m
80
30.0
S780.000 5734.50 5609.00 56823.50 5836.00 5652.50 5667.00 5881.50 509600 5925.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1 5850.000 56.70 5.18 61.88 12220 -60.32 peak
2 5855.000 50.79 525 56.04 11080 -54.76 peak
5875.000 50.08 551 5559 10520 -49.61 peak
4 * 5825000 49.81 6.28 56.09 68.20 -1211 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

200 dBuV/m
FCC PK1
FCC AY1
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD FOOO G0003000 1G000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuV/m dBuV/m dB Detector cm degree  Comment

1* 11650.000 -4.17 48.62 44.45 7400 -2955 peak

Radiated Emission
1300 dBuV/m

30_:?80.0[!0 373450 HE03.00 5823.50 583600 5852.50 S667.00 5861.50 5896.00 5925.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1 5850000 5696 518 6214 12220 -6006 peak

5855.000 51.36 525 56.61 110.80 -54.19 peak
5875.000 5062 5.51 5612 10520 -49.07 peak
4 * 5925000 5072 6.28 57.00 68.20 -11.20 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 41/ 482 Report No.: RF231214003-03-002
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Above 1G (1GHz~18GHz)

Test mode: 11N20MIMO

Test Channel:36

VERTICAL
Radiated Emission
800  dBuVim
FCC PK1
FCC A¥1
X
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 Q0003000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detector cm degree  Comment
1" 10360000 4068 7.05 4773 68.20 -2047 peak

1200 dBuV/m

Radiated Emission

70

2“‘:50!100!] 4571.00 46542.00 4713.00 470400 4855.00 492600 4997.00 5068.00 5210.00 MH=z
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 4500.000 41.07 3.85 4492 6820 -23.28 peak
2 5150.000 53.91 5.62 59.53 6820 -8.67 peak
3% 5150000 4197 5.62 47.59 5400 -641  AVG
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AVY1
1
hd
30
-20
1000.000 2000 3000 [MHz] 5000 600D VOOO 60003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 * 10360000 3892 7.05 4597 68.20 -2223 peak
Radiated Emission
1200 dBuV'm
7o
200
4500.000 4571.00 464200  4713.00  4704.00  4855.00  4926.00  4997.00  50GD.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuV/m dB Detector cm degree  Comment
1 4500000 4212 3.85 4597 68.20 2223 peak
2 5150000 5428 562 59.90 68.20 830 peak
3 5150.000 4105 562 46.67 3400 733 AVG
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 43/ 482 Report No.: RF231214003-03-002
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:40

VERTICAL
Radiated Emission
N0 dBuVim
FCC PK1
FCC AWl
X
30
-20
1000.000 2000 3000 [MHz] 9000 600D 7OOO ©0009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1 * 10400000 4109 6.55 47 64 6820 -2056 peak
HORIZONTA
Radiated Emission
00 dBuVim
FCC PK1
FCC AVl
i
M
30
-0
1000.000 2000 3000 [MHz] 5000 600D 7000 Q0009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 10400000 3932 6.55 4587 6820 -2233 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11N20MIMO

Test Channel:48

VERTICAL

800 dBuvim

Radiated Emission

FCC PK1
FCC Avl
X
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 90003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dBuVim dBuVim dB Detector cm degree  Comment
1 * 10480.000 40095 A7 42 6820 -2078 peak
HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCC A¥1
1
®
30
-20
1000.000 2000 3Jo0o [MHz] 5000 G0OD VOO0 G00D03000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dBuvim dBuVim dB Detector cm degree  Comment
1" 10480000 3985 46.32 68.20 -2188 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11N20MIMO

Test Channel:52

VERTICAL
Radiated Emission
00 dRuV/m
FCC PK1
FCC AWl
%
30
-0
1000.000 2000 Jooo [MHz] 5000 6000 7000 80009000 14000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBu\Vim dBuVim dB Detector cm degree  Comment
1 * 10520.000 4118 47 48 6820 -2072 peak
HORIZONTA

800 dBuVim

Radiated Emission

FCC PK1
FCC AWl
1
ke
30
-20
1000.000 2000 J000 [MHz] 5000 600D VOO0 Q0009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBuVim dBuVim dB Detector cm degree  Comment
1% 10520000 3912 4542 6820 -2278 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:56

VERTICAL
Radiated Emission
800  dRWW/m
FCC PK1
FCC A¥1
;
b
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 60003000 15000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 * 10560.000 4060 598 46.58 68.20 -2162 peak
HORIZONTA
Radiated Emission
0.0 dBuVim
FCC PK1
FCC AVl
]
X
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 £0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1 * 10560.000 3898 5908 44 96 68.20 -2324 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11N20MIMO

Test Channel:64

VERTICAL

Radiated Emission

800 dBuVm
FCC PK1
FCC AV1
- —_— | e L -t ; =
X
30
20
1000.000 2000 3000 [MHz] 5000 600D 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 10640000 4199 6.47 48 46 7400 -2554 peak
Radiated Emission
1200  dBuV/m
FCC PK1
70 |
\ FCC AVl
é\M b
2000
5300.000 5316.00 5332.00 5340.00 5364.00 53680.00 5396.00 5412.00 5428.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 5350.000 5142 4.44 55.86 6820 -1234 peak
2 * 5350000 4129 444 4573 5400 827 AVG
3 5460.000 4096 451 4547 6820 -2273 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 48/ 482 Report No.: RF231214003-03-002
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HORIZONTA

Radiated Emission

800 dBuW/m
FCC PK1
FCC AWl
1
b
30
-20
1000.000 2000 Jooo [MHz] 2000 GO0DOD 7000 G0009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1" 10840.000 3998 6.47 46 .45 7400 2755 peak
Radiated Emission
1200 dBuV/m
FCC PK1
FO
FCC AVl
20.0
5300000 5T16.00 533200  5346.00 5364.00  5300.00 5396.00 SHI200  5426.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 5350.000 46.61 444 51.05 68.20 -17.15 peak
2 5460.000 4027 451 4478 68.20 -2342 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:100

VERTICAL
Radiated Emission
800 dBuVim
FCC PK1
FCC A¥1
X
30
-20
1000.000 2000 3000 [MHz] 5000 G0OD 7000 §0009000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 * 11000000 4084 344 44 28 7400 -2972 peak
Radiated Emission
1200 dBuVim
70 FCC WK1
FCC AW1
20,0
5350.000 5366.00 5306.00 540400 D422 00 5440.00 5458.00 5476.00 5494 00 5530.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detector cm degree  Comment
1 5350.000 4017 4.44 44 61 68.20 -23.59 peak
2" 5460.000 4435 451 48 86 6820 -1934 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

#0.0 dBuVim
FCC PK1
FCC A¥1l
i
1
30
-20
1000.000 2000 Jooo [MHz] 5000 600D YOOO 60003000 14000.000
Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detector cm degree  Comment
1% 11000.000 3942 344 42 86 7400 -31.14 peak
Radiated Emission
1200 dBuV/im
7O FCC 1
Frr A\k
2,
L A it
20.0
5350000 5360.00 530600  5404.00 542200 S440.00 545000 547600 5494.00 5530.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 5350000 4135 444 4579 6820 -2241 peak
2 5460000 4548 451 4999 6820 -1821 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:116

VERTICAL
Radiated Emission
200 d4dBuVim
FCC PK1
FCC A¥1
1
=
30
-0
1000.000 2000 3000 [MHz] 5000 G000 7000 90009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
T * 11160000 -2.55 4877 46.22 7400 -2778 peak
HORIZONTA
Radiated Emission
0.0 dBuVim
FCC PK1
FCC AVl
X
30
-£20
1000.000 2000 3000 MHz) 5000 G000 7000 £000900D 16000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 11160000 402 4877 4475 7400 -2925 peak

HY- FCC Part 15E-5G WIFI Ver.1.1

Page 52/ 482

Report No.: RF231214003-03-002



5 2
HAIYUN

| Above 1G (1GHz~18GHz)

Test mode: 11N20MIMO

Test Channel:140

VERTICAL

Radiated Emission

200 dRuVim
FCC PK1
FCC AW1
X
30
-£20
1000.000 2000 3000 MHz) 5000 G000 7000 GO003000 16000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 11400000 -1.78 49.06 4728 7400 -2672 peak
HORIZONTA
Radiated Emission
00 4dBuvim
FCC PK1
FCC AWl
1
b4
30
-20
1000.000 2000 Jooo [MHz] 5000 GOOD 7000 90003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuVim dB Detector cm degree  Comment
1" 11400.000 -3.07 49.06 4599 7400 -2801 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:149
VERTICAL
Radiated Emission
800  dRuV/m
FCC PK1
FCC AY1
—_— —_— | i ——— . —_— - S
o
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 60003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1" 11480000 -049 4926 4877 7400 -2523 peak
Radiated Emission
1300 dBuV/im
FCC 5G BAND4
Maigin -6 db
U R 2
3o
5630.000 5661.00 567200 5603.00 5694.00 S705.00 5716.00 S727.00 5730.00 5760.00 MHe
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuVim dBuVim dB Detector cm degree  Comment
1* 5650000 4979 512 54 91 6820 -1329 peak
2 5700.000 49.39 546 5485 10520 -50.35 peak
3 5720.000 64.13 5.33 6946 11080 4134 peak
4 5725000 7361 5.30 78.91 12220 4329 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 54 / 482 Report No.: RF231214003-03-002
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HORIZONTA

Radiated Emission

a0 dBuvim
FCC PK1
FCC AVl
1
b
30
=20
1000.000 2000 3000 [MHz] 5000 GOOD 700D 80003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment

17 11490.000 -1.54 49.26 4772 7400 -2628 peak

Radiated Emission
1300 dBRuV/m

FCC 5G BAND4
Magin -6 dB
jill] 1
3
2
SRR TR Lot b o, i Al
30.0
S650.000 566100 h672.00 566300 56934.00 5705.00 5716.00 S727.00 5736.00 5760.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuY/m dB Detector cm degree  Comment

* 5650000 5017 5.12 55.29 68.20 -1291 peak
5700.000 49.51 546 5497 10520 -50.23 peak
5720000 63.50 533 668.83 11080 -4197 peak
5725000 70.76 5.30 76.06 12220 -4614 peak

alw| | =
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| Above 1G (1GHz~18GHz) |  Test mode: 11N20MIMO Test Channel:157
VERTICAL

Radiated Emission

1000 dBuVim
FCC PK1
FCC AW1
a0
1
A
LRI}
1000.000 2000 3000 [MHz] 5000 G0OD VOO0 ©0009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

HY-

17 11570.000 3415 9.94 44.09 7400 -2091 peak

HORIZONTA

Radiated Emission

1000 dBuV/m
FCC PE1
FCC AVl
50
0.0
1000.000 2000 3000 [MHz] S000 600D 7000 S0009000 18000000
Antenna Table

Reading Correct Measure-

No. Mk. Freq. Level  Factor ment
MHz dBuv dB/m dBuVim

1% 11570.000 3398 994 4392 7400 -3008 peak

Limit  Over Height Degree
degree  Comment

dBuvim dB Detector cm

FCC Part 15E-5G WIFI Ver.1.1 Page 56 / 482 Report No.: RF231214003-03-002
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| Above 1G (1GHz~18GHz) |  Test mode: 11N20MIMO Test Channel:165
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV1
30
20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detector cm degree  Comment
1T * 11650000 -1.12 48 62 47 50 7400 -2650 peak
Radiated Emission
1300 dBuV/m
80
30,0
S760.000 5734.50 S609.00 5623.50 5836.00 5652.50 S667.00 S661.50 5896. 00 9925.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk Freq  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 5850000 65.02 518 70.20 12220 -52.00 peak
5855000 53.15 525 58.40 110.80 -5240 peak
5875000 4917 551 54.68 105.20 5052 peak
4 5925000 4979 6.28 56.07 68.20 1213 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

800  dBuVim
FCC PK1
FCC A¥1
1
=
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7OODO Q0003000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1" 11650000 -2.18 48.62 46.44 7400 -2756 peak

Radiated Emission
1300 dBuV/m

30.0
5780.000 5794.50 SE09.00 5823.50 533600 5852.50 S667.00 5661.50 589600 5325.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Qver Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment

5850.000 5825 5.18 6343 12220 -5877 peak
2 5855.000 4961 525 5486 11080 -5594 peak
5875.000 49865 5.51 55.16 10520 -5004 peak
4 * 5925000 4919 6.28 55.47 68.20 -12.73 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 58/ 482 Report No.: RF231214003-03-002
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| Above 1G (1GHz~18GHz)

Test mode: 11N40MIMO

Test Channel:38

VERTICAL
Radiated Emission
800 dRuV/m
FCC PK1
FCC AV
| —_ . PR S - — = 1
®
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 60003000 18000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1" 10380000 41.71 65.80 4851 68.20 -1969 peak
Radiated Emission
1200 dBuV/m
Fil Cil PE1
El?l'f A1
W *
A PRI RN RPN eV R L st A Al
20,0
4500.000 4571.00 464200 4713.00 4784.00 4855.00 4326.00 4997.00 5068.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 4500.000 4172 385 45 57 6820 -2263 peak
2 5150.000 59.60 562 65.22 6820 -298 peak
3 * 5150000 4563 562 51.25 5400 -275 AVG
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 59/ 482 Report No.: RF231214003-03-002
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HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC A1
1
b4
30
-20
1000.000 2000 Jooo [MHz] 5000 G0O0OD 7000 @0003000 143000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 * 10380.000 3992 6.80 46.72 6820 -2148 peak
Radiated Emission
1200 dBuVim
70 HCCl PE1

-
FCC AWl

SO SN RN PR AOTP A st

zn--l:ﬁlllll:l[ll] 4571.00 46542.00 4713.00 4784.00 4855.00 4326.00 4937.00 S0GE. 00 5210.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 4500.000 3997 385 4382 68.20 -2438 peak

2" 5150000 58.05 5.62 63.67 68.20 453 peak
3 5150.000 4250 562 48.12 5400 588 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 60/ 482 Report No.: RF231214003-03-002
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO

Test Channel:46

VERTICAL

Radiated Emission

800 dBuVim
FCC PK1
FCC A1
- S S S E -, L=
X
30
-20
1000.000 2000 3Jooo [MHz] 5000 600D 7000 90009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBu\im dBu\im dB Detector cm degree  Comment
1 * 10460.000 4164 6.49 4513 68.20 -2007 peak
HORIZONTA
Radiated Emission
0.0 dBuV/m
FCC PK1
FCC A¥1
1
®
30
-20
1000.000 2000 3000 {MHz) 5000 600D 7000 G000900D 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Qver Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 10460.000 3991 649 46 .40 6820 -2180 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO

Test Channel:54

VERTICAL

Radiated Emission

800 dRuVim
FCC PK1
FCC A¥1
1
b
30
-£0
1000.000 2000 Jooo [MHz] 5000 G000 7000 90009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1" 10540.000 4090 6.14 47.04 68.20 -2116 peak
HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AV1
1
A
30
-£0
1000.000 2000 3000 {MHz] 5000 GOOD 7000 G0003000 15000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1" 10540.000 3935 6.14 4549 6820 -2271 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 62/ 482 Report No.: RF231214003-03-002
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| Above 1G (1GHz~18GHz)

Test mode: 11N40MIMO

VERTICAL

Radiated Emission

800  dRuV/m
FCC PK1
FCC 4V1
X
30
-20
1000.000 2000 3000 [MHz) 5000 600D 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1% 10620000 4127 6.07 47 34 7400 -2666 peak
Radiated Emission
1200 dBuV/m
FCC PK1
Fil . |
' 1
FCC A1
" W
2000
5300.000 5316.00 5332.00 5340.00 5364.00 5360.00 5395.00 S412.00 5428.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Qver Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 5350.000 5847 4.44 62.91 6820 529 peak
2 *  5350.000 4663 444 51.07 5400 -2893 AVG
3 5460.000 4234 451 46.85 6820 -21.35 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 63 /482 Report No.: RF231214003-03-002
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC Av1
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD 700D S0009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuv/m dB Detector cm degree  Comment
1" 10620.000 3965 6.07 4572 7400 -2828 peak

100  dBuvim

Radiated Emission

FCC PE1

70

FLC AV

|
M\L\w’“

pd

P

R BTN POV VU

Zl]-::il]ll 000 5316.00 5332.00 5340.00 536400 5330.00 5395.00 5412.00 5428.00 5460.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/im dBuY/m dB Detector cm degree  Comment
1 5350.000 5598 444 6042 6820 778 peak
2" 5350.000 4499 444 4943 5400 457 AVG
3 5460.000 4047 451 4498 6820 -2322 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO

Test Channel:102

VERTICAL
Radiated Emission
800 dBuW/m
FCC PK1
FCC AV1
1
b4
30
20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1% 11020000 4231 3.66 4597 7400 -2803 peak
Radiated Emission
12000 dBuV
70 | FCC PK1
2
FCC AWl
3
Lottt tiivey W .
200
5350.000 5368.00 5306.00 540400 5422.00 5440.00 545000 5476.00 5494.00 5530.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB dBuy dBuy dB Detector cm degree  Comment
1 5350.000 4143 444 45 87 6620 -2233 peak
2 5460.000 5477 451 5028 6820 -892 peak
3% 5460000 4273 451 47 24 5400 676 AVG
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HORIZONTA
Radiated Emission
200 dRuWim
FCC PK1
FCC AWl
]
¥
30
-20
1000.000 2000 Jooa [MHz] 5000 600D 7000 90009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 11020.000 40.08 3.66 4374 7400 -2026 peak
Radiated Emission
1200 dBuV
7o FCC PK1
5 FCC AWl
20,0
5350.000 5366.00 5306.00 340400 o422.00 5440.00 5450.00 T476.00 5494.00 5530.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degres
MHz dBuv dB dBuv dBuv dB Detector cm degree  Comment
1 5350.000 4049 4.44 44 93 6820 -2327 peak
27 5460000 4768 451 5219 6820 -1601 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |  Test mode: 11N4OMIMO Test Channel:118
VERTICAL
Radiated Emission
800 dRuV/m
FCC PK1
FCC AVl
1
X
30
-0
1000.000 2000 3000 (MHz] 5000 600D 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBu\Vim dBuVim dB Detector cm degree  Comment
1* 11180.000 -3.08 4877 4569 7400 -2831 peak
HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC AWVl
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 80009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment

1" 11180.000 -4.97 48.77 43.80 7400 -3020 peak
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| Above 1G (1GHz~18GHz)

| Test mode: 11N4OMIMO

Test Channel:134

VERTICAL
Radiated Emission
0.0 dBuVim
FCC PK1
FCC A¥1
X
30
-20
1000.000 2000 3000 {MHz] 5000 6000 7000 £0009000 16000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1% 11340000 -1.24 4876 47 .52 7400 -2648 peak
HORIZONTA
Radiated Emission
0.0 dRu/m
FCC PK1
FCC A1
1
x
30
-20
1000.000 2000 Jooo [MHz] 5000 600D 7OOO Q0003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1" 11340000 -3.26 4876 4550 7400 2850 peak
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| Above 1G (1GHz~18GHz)

Test mode: 11N40MIMO

Test Channel:151

VERTICAL
Radiated Emission
200 dRuV/m
FCC PK1
FCC AVl
1
X
30
20
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
17 11510000 -1.31 4924 47 93 7400 -2607 peak
Radiated Emission
1300 dBuV
FCC 5G BAND4
Mangin -6 db
300
5650000 5661.00 5672.00 5683.00 5694.00 5705.00 57165.00 5727.00 5738.00 5760.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV dBuv dB Detector cm degree  Comment
1 5650000 5017 512 5529 6820 -1291 peak
2 5700.000 50.30 546 5576 10520 -4944 peak
3 5720000 6465 533 £9.98 11080 -4082 peak
4 5725.000 6767 530 72.97 12220 4923  peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

2o dBuVim
FCC PK1
FCC Aw1l
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 80009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

" 11510.000 -3.49 49.24 4575 7400 -2825 peak

Radiated Emission
1300 dBuW

FCC 956G BAND4

Maigin -6 dB

3l]-:I35IZI.IIIIIIIII 5661.00 5672.00 5683.00 5694.00 5705.00 5716.00 5727.00 5738.00 5760.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB dBuy dBuv dB Detector cm degree  Comment

17 5650.000 4969 512 54 81 68.20 -13.39 peak
2 5700.000 4911 546 54 57 10520 -5063 peak
3 5720000 6242 533 67.75 11080 4305 peak
4 5725000 6469 530 £59.99 12220 -5221 peak
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Above 1G (1GHz~18GHz)

Test mode: 11N40MIMO Test Channel:159

VERTICAL

Radiated Emission

a0 dBEuW/m
FCC PK1
FCC AWl
X
30
-0
1000.000 2000 3000 [MHz] 5000  G0OD 7000 60003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuvim dBuvim dB Detector cm degree  Comment
1™ 11590.000 147 48.86 50.33 7400 -2367 peak

1300 dBu¥

Radiated Emission

300

5780.000 5794.50 5S5B09.00 5623.50 5838.00 5852.50 S867.00 5801.50 589600 5925.00 MH=z
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV dBuv dB Detector cm degree  Comment
1 5850.000 53.25 518 5843 12220 -63.77 peak
2 5855.000 4999 525 55.24 11080 -55.56 peak
5875.000 4978 551 55.29 10520 -49.91 peak
4" 5925.000 49.74 6.28 56.02 68.20 -1218 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

200 dRuV/m
FCC PK1
FCC AY1
1
®
30
20
1000.000 2000 3000 (MHz] 5000 6000 7000 60009000 18000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuvim dBuv/m dB Detector cm degree  Comment

1 11500000 -0.48 48.86 48.38 7400 -2562 peak

Radiated Emission
1300 dBuY

30_:?80.0[!0 5794.50 560900 5823.50 530. 00 5852.50 SG67.00 58d1.50 3836.00 5925.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB dBuy dBuy dB Detector cm degree  Comment
1 5850000 5085 518 56.03 12220 -66.17 peak

2 5855.000 49.96 5.25 55.21 110.80 -55.59 peak
5875.000 49.76 5.51 9527 10520 -4993 peak
4 * 5025000 4983 6.28 56.11 68.20 -12.09 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:36
VERTICAL

Radiated Emission

800 dRVim
FCC PK1
FCC AVI
— _— | e —E e T
E
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1 * 10360000 4098 7.05 4803 6820 -2017 peak
Radiated Emission
1200 dBuV/m
70 C PK1
5
CC AV
3
M“‘MN i
Ko ettty pitr st BN 40 e A it b s
2000
4500.000 4571.00 464200 4713.00 478400 4855.00 492500 499700 506800 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor  ment Limit — Over Height Degree
MHz dBuV dBim dBuvim dBuVim dB Detector cm degree  Comment
1 4500000 4142 3.85 4527 6620 -2293 peak

2 5150.000 58.80 5.62 64.42 6620 -378 peak
3% 5150.000 4595 5.62 51.57 5400 -243 AVG
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HORIZONTA
Radiated Emission
200 dRuVim
FCC PK1
FCC AWl
1
X
30
-20
1000.000 2000 2000 MHz] 5000 600D 7000 ©0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1 * 10360.000 3990 7.05 46 .95 6820 -2125 peak
Radiated Emission
1200 dBuV/m
70 PE1
CC AVl
o
‘MMWWWMWMMX
20.0
4500000 4571.00 464200 471300  4704.00 485500 4926500  4997.00 506600 5210.00 MHe
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 4500.000 4153 385 4538 6820 -2282 peak
2 5150.000 5668 562 6230 6820 -590 peak
3’ 5150.000 4414 562 4976 5400 424 AVG
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Above 1G (1GHz~18GHz)

Test mode: 11AC20MIMO

Test Channel:40

VERTICAL

800  dBuV/m

Radiated Emission

FCC PK1
FCC AV1
. —_ e —.— . - =
A
30
-20
1000.000 Jono [MHz] 5000 GOOD 7OOD GO003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Factor ment Limit  Over Height Degree
MHz dBuvim dBuvim dB Detector cm degree  Comment
1* 10400.000 4168 48.23 68.20 -1997 peak

HORIZONTA

800 dBuvim

Radiated Emission

FCC PK1
FCC AVl
1
b
30
Rl
1000.000 3000 [MHz] 5000 GODD 7000 60003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. ment Limit ~ Over Height Degree
MHz dBuv/m dBuv/m dB Detector cm degree  Comment
1 * 10400.000 4039 46.94 66.20 -21.26 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11AC20MIMO

Test Channel:48

VERTICAL

Radiated Emission

0.0 dBuvim
FCC PK1
FCC A1
- JE S NN E -l L]
X
30
-20
1000.000 2000 Jooa [MHz] 5000 600D 7O0OOD 90009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBuVi/m dBuV/m dB Detector cm degree  Comment
1 * 10480.000 4149 47 96 6820 -2024 peak
HORIZONTA

800  dBuVim

Radiated Emission

FCC PK1
FCC AWl
1
=
30
-0
1000.000 2000 3000 {MHz] 5000 600D 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBuV/m dBuVim dB Detector cm degree  Comment
1* 10480000 3932 4579 6820 -2241 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11AC20MIMO

Test Channel:52

VERTICAL
Radiated Emission
800 dRBuV/m
FCC PK1
FCC AV1
1
X
30
-20
1000.000 2000 Jooa [MHz] 5000 600D 7000 G0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuy dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 10520000 4157 47 87 6820 -2033 peak
HORIZONTA
Radiated Emission
Mmoo dBuVim
FCC PK1
FCC AW1
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 GODD 7OOD G0003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBuV/m dBuVim dB Detector cm degree  Comment
1 10520000 3870 45.00 68.20 -2320 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11AC20MIMO

Test Channel:56

VERTICAL
Radiated Emission
800 dBuVim
FCC PK1
FCC AVl
I S R - . _ ]
A
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 Q0009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBuVim dBuVim dB Detector cm degree  Comment
17 10560.000 4210 48.08 68.20 -20.12 peak
HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC A¥1
;
4
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7OOO 60009000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1% 10560.000 4061 598 46 .59 6820 -2161 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:64
VERTICAL
Radiated Emission
200 dBuVim
FCC PK1
FCC AWVl
[ — _— = - — . —— =
"
30
-20
1000.000 2000 3000 [MHz] 5000 6000 7000 80009000 13000.000
Reading Correct WMeasure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1" 10640.000 4258 6.47 4903 7400 -2497 peak
Radiated Emission
1200 dRuW/m
FCC PK1

70

L |

)
FCC AVl

2

X

Nt -

200
5300000 5316.00 533200  5340.00  5364.00  5380.00  5395.00 541200  5420.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  lLevel  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim  dBuvim @B Detector cm degres  Comment

1 5350.000 55.08 4.44 50.50 68.20 -8.70 peak
2" 5350000 4368 4.44 48.12 5400 -588 AVG
3 5460.000 41.66 4.51 46.17 68.20 -22.03 peak
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HORIZONTA
Radiated Emission
200 dBuV/im

FCC PK1
FCC AY1
3
30
20
1000.000 2000 3000 [MHz) 5000 600D 7000 80009000 18000. 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  QOver Height Degree
MHz dBuY dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1" 10640000 4121 647 47 68 7400 -2632 peak
Radiated Emission
1200 dBuV'm
FCC PK1
70 |
\k FCC AWl
2% E PP SRR ORI -
b3 o e
200
5300.000 5316.00 H33z2.00 5340.00 536400 S300.00 D396.00 S412.00 5428.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 5350000 5216 444 56.60 6820 -11.60 peak
2" 5350000 40.54 444 4528 5400 872 AVG
3 5460000 3976 451 4427 6820 -2393 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC20MIMO

Test Channel:100

VERTICAL

a0 dBuvim

Radiated Emission

FCC PK1
FCC AVl
1
®
30
-20
1000.000 2000 3000 [MHz] 5000 600D 700D 90009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1" 11000.000 4341 344 46.85 7400 -27.15 peak
Radiated Emission
1200 dBuV/m
7o FCC 1
FCC A\J\
2
20.0
5350.000 5366.00  5366.00  5404.00 542200  5440.00 545000 547600  5494.00 5530.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 5350.000 4197 444 46.21 68.20 -2199 peak
27 5460.000 4494 451 4945 68.20 -1875 peak
Page 81 /482 Report No.: RF231214003-03-002
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HORIZONTA

Radiated Emission

800 dBuVim

FCC PK1
FCC AW1
1
%
30
-20
1000.000 2000 Jooo [MHz] 5000 GODD 7OOO G00039000 15000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1" 11000.000 4068 344 4412 7400 -2988 peak
Radiated Emission
1200 dRuV/m
Fiil FC K1
FCC A&A
2
20,0
5350.000 5366.00 530600 540400 542200 5440.00 545000 S476.00 549400 5530.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1 5350.000 4155 444 4599 6820 -2221 peak
27" 5460.000 43.02 4.51 47.53 68.20 -2067 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC20MIMO

Test Channel:116

VERTICAL
Radiated Emission
200 dBuVim
FCC PK1
FCC AWl
1
=
30
20
1000.000 2000 3Jooo [MHz] 5000 600D 7000 90009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBu\im dBu\im dB Detector cm degree  Comment
1" 11160000 -266 4877 4611 7400 -2789 peak
HORIZONTA
Radiated Emission
200 dRuVim
FCC PK1
FCC A¥1
1
*
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD OO0 ©0003000 14000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuY/m dBuV/m dB Detector cm degree  Comment
1% 11160000 -555 4877 4322 7400 -3078 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:140
VERTICAL
Radiated Emission
200  dRuVim
FCC PK1
FCC AWl
1
A
30
-20
1000.000 2000 3000 [MHz] 5000 6000 70OOO 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuv/m dBuY/m dB Detector cm degree  Comment
1" 11400.000 -3.65 49.06 4541 74.00 -2859 peak
HORIZONTA
Radiated Emission
0.0 dBuWim
FCC PK1
FCC AWl
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 6000 7000 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. level Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuV/m dBuV/m dB Detector cm degree  Comment

1" 11400.000 -5.20 49.06 43.86 7400 -30.14 peak
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Above 1G (1GHz~18GHz)

Test mode: 11AC20MIMO

Test Channel:149

VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC Av1
- _— | e =1 PR I . LA ]
X
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 80003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment
1% 11450000 -144 4926 47 82 7400 -2618 peak
Radiated Emission
1300 dBuV
FCC DG BAND4
Margin -6 dB
80
/
i mtaatorthir o Ao - ittt it Z
30,0
S650.000 5661.00 S672.00 568300 5694.00 5705.00 5716.00 5727.00 573800 5760.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuy dB dBuy dBuv dB Detector cm degree  Comment
17 5650.000 5041 512 5553 6820 -1267 peak
2 5700.000 4994 546 5540 10520 4980 peak
3 5720000 6432 533 69.65 11080 -41.15 peak
4 5725000 7369 530 78.99 12220 4321 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

0.0 dBuV/m
FCC PK1
FCC AWl
1
¥
30
-20
1000.000 2000 Jooo [MHz] 5000 600D 7ODOD GONOIN0D 13000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Qver Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1" 11490000 -227 4926 46.99 7400 -27.01 peak

Radiated Emission

1300 dBuV
FCC 5G BAND4
Maigin -6 dB
80
4
/
2
by .t skans, M ekt ul bt g,
30.0
S650.000 566G1.00 b672.00 S663.00 D634.00 S705.00 5716.00 or2y.on 5736.00 5760.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB dBu dBuy dB Detector cm degree  Comment
1 5650.000 4931 512 54 43 6820 1377 peak
2 5700.000 4917 546 54 63 10520 -5057 peak
3 5720000 6133 533 66.66 11080 -4414 peak
4 5725000 7019 530 7549 12220 4671 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC20MIMO

Test Channel:157

VERTICAL

1000 dBuv/m

Radiated Emission

T ryme e

FCC PK1

FCC AWl
oo 1
X
LRI}
1000.000 2000 3000 [MHz] 5000 GOOD 7000 80009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuV/m dB Detector cm degree  Comment
1 * 11570.000 3566 994 45 60 7400 -2840 peak
HORIZONTA

1000 dBuM/m

Radiated Emission

UT e rume g

FCC PK1

FCC AW1
I — S R S I L e — .
%
oo
1000.000 2000 3000 [MHz) 5000 600D 7000 80009000 18000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1" 11570000 3376 9.94 4370 7400 -30.30 peak

HY- FCC Part 15E-5G WIFI Ver.1.1

Page 87 / 482

Report No.: RF231214003-03-002



g Hj L s
- HAIYUN

/’ .\
falat
| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:165
VERTICAL
Radiated Emission
0.0  dBuV/m
FCC PK1
FCC AWl
- U A E — L- — - =
hi
30
20
1000.000 2000 3000 [MHz]) 5000 600D 7000 60009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment
1* 11650000 0.06 48.62 4868 7400 -2532 peak

Radiated Emission

1300 dBuV

80

300

S780.000 5794.50 5B09.00 5623.50 5636.00 5852.50 5667.00

5681.50

5896.00 5925.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV dBuv dB Detector cm degree  Comment
1 5850.000 63.16 5.18 658.34 12220 -53.86 peak
2 5855.000 5214 525 5739 11080 -5341 peak
5875.000 4994 551 5545 10520 4975 peak
4 * 5925000 5024 6.28 56.52 6820 -1168 peak
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AWl
1
b4
30
-0
1000. 000 2000 3000 [MHz]) 5000 G0DD 7OOO ©0009000 14000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuv/m dBuVim dB Detector cm degree  Comment
1T * 11650000 -1.87 4862 46.75 7400 -2725 peak
Radiated Emission
100 dBuV
80
300
SFG0.000 5794.50 H603.00 5823.50 5336.00 5852 50 SEGF.00 5861.50 583600 5325.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit — Over Height Degree
MHz dBuv dB dBuv dBuy dB Detector cm degree  Comment
5850.000 5939 518 654 57 12220 -5763 peak
2 5855.000 4998 525 55.23 110.80 -55.57 peak
3 5875000 4864 551 5415 10520 -51.05 peak
47 5925000 4949 628 5577 68.20 -1242 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

| Test mode: 11AC40MIMO

Test Channel:38

VERTICAL
Radiated Emission
0.0  dBuV/m
FCC PK1
FCC AY1
X
30
-20
1000.000 2000 3000 [MHz]) 5000 600D 7OO0O 60009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment
1* 10380000 4063 6.80 47.43 6820 -2077 peak

Radiated Emission

1200 dBuV/m

70

CE PK1

FLC AVl

e e o b |

2l]--l:ﬁl]lil.l]l]l:l 457100 454200 4713.00 478400 4855.00 4925.00 4937.00 506800 5210.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuY/m dBuV/m dB Detector cm degree  Comment
1 4500.000 4098 3.85 44 83 6620 -23.37 peak
2 5150000 5938 562 65.00 6620 -320 peak
37 5150.000 4530 562 50.92 5400 -308 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

20 dBuVim
FCC PK1
FCC A¥1
1
X
30
-20
1000.000 2000 Jooo [MHz] 5000 G0OD 7000 S0003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detector cm degree  Comment
1% 10380000 3913 6.80 4593 68.20 -2227 peak

Radiated Emission

1200 dBuv/m

7o

2l]--l:ﬁl]lll:ll]l:l 457100 454200 4713.00 478400 4855.00 432600 4937.00 206800 5210.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Fregq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 4500000 4146 3.85 4531 6820 -2289 peak
2 5150.000 5755 562 6317 6820 -503 peak

3

5150.000 4321 5.62 48.83 5400 517 AVG
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC40MIMO

Test Channel:46

VERTICAL
Radiated Emission
0.0 dBuVim
FCC PK1
FCC A¥1
- S U P E — = -, ]
=
30
-20
1000.000 2000 3000 {MHz) 5000 GOOD 7000 60009000 16000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuY/m dBuY/m dB Detector cm degree  Comment
1 * 10460.000 4288 6.49 49 37 6820 -1883 peak
HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AV1
1
b
30
-£0
1000.000 2000 3000 {MHz) 5000 GODD 7000 60003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1 * 10460.000 4051 6.49 47.00 68.20 -2120 peak
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Above 1G (1GHz~18GHz)

Test mode: 11AC40MIMO

Test Channel:54

VERTICAL
Radiated Emission
20.0  dRuV/m
FCC PK1
FCC A¥1
X
30
-20
1000.000 3000 {MHz) 5000 600D 7000 ©ODODS000 18000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq ment Limit ~ Over Height Degree
MHz dBu\vim dBuvim dB cm degree  Comment
1" 10540.000 4116 47 .30 68.20 -2090
HORIZONTA
Radiated Emission
0.0 dBuVim
FCC PK1
FCC AWl
1
x
30
-20
1000.000 3000 [MHz] 5000 G000 7000 Q0003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. ment Limit  Over Height Degree
MHz dBuvim dBuVim dB cm degree  Comment

1" 10540.000 39.79

4593 68.20 -22.27

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC40MIMO

VERTICAL

00 dBuVim

Radiated Emission

FCC PK1

L LI | S 1 | S U | R WA

FCC A¥1
X
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 80003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1" 10620.000 41.26 6.07 47.33 7400 -2667 peak

1mn  dBuVim

Radiated Emission

FCC PK1

70 |

o~

FCC AWl

" w
20.0
5300000 5316.00 533200 534800 536400 538000 5395.00 541200  5428.00 5460.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBuVim dBuV/im dB Detector cm degree  Comment
1 5350.000 59.99 444 64.43 68.20 -3.77 peak
2" 5350.000 46.76 444 51.20 5400 -280 AVG
3 5460.000 40.62 451 4513 68.20 -23.07 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
0.0 dBuVim
FCC PK1
FCC AVl
1
®
30
-0
1000.000 2000 3Jooo [MHz] 5000 GOOD 7000 80003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1 * 10620000 3935 6.07 4542 7400 -2858 peak

1200 dBuV/m

Radiated Emissio

n

FCC PE1

70

FCC AWl

|
T
S P RSP U I P

200
5300.000 5316.00 5332.00 534000 536400 5330.00 5396.00 T412.00 5428.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 5350.000 5566 444 60.10 6820 810 peak
2 5350.000 4461 444 49.05 5400 495 AVG
3 5460.000 4190 451 46.41 §8.20 -21.79 peak
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| Above 1G (1GHz~18GHz) |  Test mode: 11AC40MIMO Test Channel:102
VERTICAL
Radiated Emission
0.0 diuv/m
FCC PK1
FCC A1
]
®
30
-20
1000.000 2000 3000 [MHz] 5000 600D YO0OOD 90009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1* 11020000 4164 3.66 45.30 7400 -2870 peak
Radiated Emission
1200 dBuV/m
70 l FCC PK1
2
FCC AWl
]
W i
20,0
5350.000 5366.00 5386.00 540400 542200 5440.00 545600 5476.00 549400 5530.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk~ Fregq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuYim dB Detector cm degree  Comment
1 5350.000 4169 4.44 46.13 68.20 -2207 peak
2 5460.000 5566 451 60.17 6820 -8.03 peak
3 " 5460000 4538 451 49.89 5400 411 AVG
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HORIZONTA

Radiated Emission

20 dBuVim
FCC PK1
FCC Awl
;
X
30
20
1000.000 2000 Jono [MHz] 5000 G0OD 700D G0003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuY/m dBuV/m dB Detector cm degree  Comment
1T * 11020000 3939 3.66 43.05 7400 -3095 peak
Radiated Emission
1200 dBuVim
70 | FCC PK1

'
%’M/Aﬁr FCC Awvl

ZI]-::iSIZI.IZIIZIIZI 3366.00 530600 5404.00 o422.00 5440.00 545000 476.00 343400 59530.00 MH=z
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Qver Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 5350.000 4048 4.44 44 97 §8.20 -2328 peak
2 5460.000 51.03 4.51 55.54 §8.20 -1266 peak
3 5460.000 41.37 4.51 45.88 5400 812 AVG
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC40MIMO

Test Channel:118

VERTICAL

Radiated Emission

#0.0 dBuvim
FCC PK1
FCC A¥1
1
bd
30
-0
1000. 000 2000 3000 [MHz]) 5000 G0DD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuv/m dBuvim dB Detector cm degree  Comment
1* 11180000 -3.00 4877 4577 7400 -2823 peak
HORIZONTA
Radiated Emission
200 dRuWim
FCC PK1
FCC AV1
1
=
30
-20
1000.000 2000 3000 [MHz] 5000 6000 70OOO 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuV/m dBuY/m dB Detector cm degree  Comment
1" 11180000 -552 4877 4325 7400 -3075 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11AC40MIMO

Test Channel:134

VERTICAL

Radiated Emission

800 dBuVim
FCC PK1
FCC AVl
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD VOOO ©0009000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dBuv/m dBuV/m dB Detector cm degree  Comment
1* 11340000 -1.82 4376 46.94 7400 -27.06 peak
HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC AW1
X
30
-20
1000.000 2000 3000 [MHz] 5000 G0OD VOO0 ©0009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBuvim dBuvim dB Detector cm degree  Comment
1" 11340000 -4.47 4429 74.00 -2971 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode: 11AC40MIMO Test Channel:151
VERTICAL
Radiated Emission
800 dRuV/m
FCC PK1
FCC AWl
- — P S N JN B - L=
A
30
-0
1000.000 2000 3000 [MHz) 5000 GOOD 7OOO 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

" 11510000 -1.07 49.24 48.17 7400 -2583 peak

Radiated Emission
1300 dBuV/m

FCC 5G BAND4
Maigin -6 dB

80

30-:ssuunu 5661.00 557200  5603.00 569400 570500 571600 5727.00  5738.00 5760.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment
" 5650000 4895 512 54 .07 6820 -14.13 peak
5700.000 5029 546 5575 10520 -4945 peak

5720.000 6448 5.33 69.81 110.80 -4099 peak
5725.000 67.34 5.30 7264 12220 -4956 peak

| Lo B =
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HORIZONTA
Radiated Emission
0.0 dRuV/m
FCC PK1
FCC AWl
i)
o
30
-20
1000.000 2000 Jooo [MHz] 5000 G0OD 7000 GO00SN0D 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1" 11510.000 -2.73 49.24 46.51 7400 -2749 peak

Radiated Emission
1300 dRuVim

FCC 5G BAND4
Mamgin -6 dB
80
3 4
;TSRS MUY SO RN T =
30.0
S650.000 5661.00 5672.00 560300 5694.00 5705.00 571600 5727.00 573600 576000 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment

* 5650.000 48.87 5.12 53.99 68.20 -14.21 peak
5700.000 4836 546 53.82 10520 -51.38 peak
5720.000 63.81 5.33 69.14 11080 -41.66 peak
5725000 64.31 5.30 69.61 12220 -52.59 peak

alw| ] =
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Above 1G (1GHz~18GHz) |

Test mode: 11AC40MIMO

Test Channel:159

VERTICAL
Radiated Emission
800 dRuV/m
FCC PK1
FCC AVI
30
-20
1000.000 2000 3000 [MHz) 5000 600D 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1> 11590000 1.72 48 86 5058 7400 -2342 peak
Radiated Emission
1300 dBuV/m
80
% 2 g T o]
30,0
5780.000 5794.50 5609.00 5823.50 583B8.00 5852.50 S867.00 5881.50 589600 592500 MH=z
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment
1 5850.000 4983 518 55.01 12220 6719 peak
2 5855.000 48.89 525 5414 11080 -5666 peak
3 5875000 4935 551 5486 10520 -5034 peak
4 * 5925000 4846 6.28 5474 6820 -1346 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC Av1
- —_— | e . J N 1 P
A
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 0009000 13000.000
Reading Correct WMeasure- o Antenna Table
No. Mk. Freq. level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
17 11590000 -053 48 86 4833 7400 -2567 peak

1300 dBuvim

Radiated Emission

31:?8!10[!!] 5794.50 5809.00 5823.50 5830.00 5852.50 S867.00 5881.50 5896.00 5925.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuv/m dB Detector cm degree  Comment
5850.000 5008 518 5526 12220 -6694 peak
2 5855000 4898 525 54 23 11080 -56.57 peak
5875.000 4988 551 55.39 105.20 -49.81 peak
4 5925000 4937 628 5565 6820 -1255 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) |

Test mode: 11AC80MIMO

Test Channel:42

VERTICAL
Radiated Emission
0.0 dBuVim
FCC PK1
FCC A¥1
%
30
-£20
1000.000 2000 Jooo [MHz] 5000 600D Y000 Q0003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1 10420000 4098 6.54 47 52 68.20 -2068 peak
Radiated Emission
1200 dBuVim
7o
FCC AWl
W *
20.0
4500.000 4571.00 464200 4713.00 478400 4855.00 4326.00 4937.00 SOGE. 00 5210.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuVv/m dBuV/m dB Detector cm degree  Comment
1 4500000 4193 3.85 4578 68.20 -2242 peak
27 5150.000 5985 562 6547 6820 273 peak
3 5150.000 4524 562 50.86 54.00 -3.14  AVG
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Radiated Emission
Mo dBuVim

FCC PK1
FCC AW1
1
A
30
-20
1000.000 zo0o Jooo [MHz] 5000 600D 7ODOD GO0O3I00D 1G000.000
Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1" 10420000 3889 6.54 4543 6820 -2277 peak
Radiated Emission
1200 dRuVW/m
7o
El?l". Al
w i
. NI ———— S
20,0
4500.000 4571.00 464200 4713.00 478400 4855.00 4326.00 4337.00 5066.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detector cm degree  Comment
1 4500.000 4048 385 44 33 6820 -2387 peak
2 5150.000 57.80 562 6342 6820 478 peak
3 5150.000 45.60 5.62 51.22 5400 278 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

| Test mode: 11AC80MIMO

Test Channel:58

VERTICAL
Radiated Emission
0.0 dBuVim
FCC PK1
FCC AWl
X
30
=20
1000.000 2000 3000 [MHz] 5000 G000 FOOO Q0003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 * 10580.000 4168 583 4751 68.20 -2069 peak

1200 dBuV/m

Radiated Emission

FCC PE1
70 |
' 1
W FCC AV1
) .\‘M
20,0
5230.000 5307.00 5324.00 5341.00 5356.00 5375.00 539200 5409.00 542600 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk~ Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1 5350.000 5B8.88 444 63.32 6820 488 peak
2" 5350.000 46.39 444 5083 5400 317 AVG
3 5460.000 41.01 451 4552 6820 -2268 peak
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HORIZONTA

80N dBuvim

Radiated Emission

FCC PK1
FLC AVl
1
X
30
20
1000.000 2000 3000 [MHz] 5000 GOOD OO0 §000:3000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuV/im  dBuVim dB Detectar cm degree  Comment
1 10580.000 3938 5.83 4521 6820 -2299 peak

1200  dBuW/m

Radiated Emission

7o

FCC PK1

S
VN SRR D N

FCC AV

Zl]-&'I:ZEIIII.IJIJIZI 530700 5324.00 5341.00 5358.00 5375.00 5392.00 5409.00 542600 5460.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 5350.000 5296 444 5740 6820 -1080 peak
27 5350.000 4154 4.44 45.98 54.00 -8.02 AVG
3 5460.000 4007 451 44 58 6820 -2362 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC80MIMO

VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV1
1
X
30
-20
1000.000 2000 3000 (MHz) 5000 6000 7000 E0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Qver Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1" 11060.000 40.90 411 45.01 74.00 -2899 peak
Radiated Emission
1200 dBu/m
70 | FCC PK1
w For avi
3
G opindediorsdrade I, PRI s M "
20,0
5350000 5365.00 5386.00 540400 5422.00 5440.00 545800 5476.00 549400 5530.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 5350000 4112 444 45 56 6820 -2264 peak
2 5460000 5527 451 5978 6820 -842 peak
3 5460.000 4460 4.5 49.11 5400 -489 AVG
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HORIZONTA
Radiated Emission
Mmoo dBuvim
FCC PK1
FCC AWl
1
¥
30
-20
1000.000 2000 3000 [MHz] 5000 GO0OD 7OOO Q0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 *  11060.000 39.50 411 4361 7400 -30.39 peak
Radiated Emission
1200 dBuV/m
70 | FCC PK1

Ll
W FCC AV

W'i

20.:350.!]0!] 536800 530600 5404.00 5422.00 5440.00 5458.00 5476.00 5494 00 5530.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 5350.000 4151 444 4595 6820 -2225 peak
2 5460.000 53.37 4.51 57.88 68.20 -10.32 peak
3 5460000 4272 451 4723 5400 677 AVG
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC80MIMO

Test Channel:122

VERTICAL
Radiated Emission
800 dRuV/m
FCC PK1
FCC Aw1l
1
x
30
-20
1000.000 2000 3000 [MHz) 5000 G000 70OO 80009000 19000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
17 11220000 -2.15 4873 46.58 7400 -2742 peak
HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC AVY1
1
4
30
-0
1000.000 2000 3000 [MHz] 5000 GOOD VOOO G0D0300D 13000000
Reading Correct Measure- o Antenna Table
No. Mk Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1* 11220000 -3.83 4873 4490 7400 -2910 peak
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